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NO. DESCRIPTION CODE QTY.
11 M3 X 3 Screw RC50-03 2
12 Gear Guide (B) RC50-04 1
13 Moving Blade RC50-16 1
14 Shoulder Screw RC50-05 1
15 Gear Guide (A) RC50-15 1
16 Stationary Blade RC50-18 1
17 M6 Lock Washer (Ni) RC50-06 1
18 M6 Lock Nut RC50-07 1
19 M3 X 8 Screw RC50-08 5
20 Bearing Case RC50-10 1
21 Cutter Plate RC50-11 1
22 M5 X 14 Screw RC50-09 11
23 Bearing 6001 RC50-12 1
24 Pinion Gear RC50-13 1
25 Bearing 6002 RC50-14 1
26 Needle Pin 3X 11.8 RC50-17 2
27 Gear Case Ass'y RC50-19 1
28 M4 X 8 Screw RC50-20 2
29 Gear RC50-21 1
30 Gear Plate RC50-22 2
31 Gear Cover RC50-23 1
32 Housing Set 50M-HS 1
33 Hanging Strap 558-0 7 A 1
34 M3 X 14 Screw (T.P.) RC50-01 2
35 M4 X 20 Screw 558-01 9
37 Brush RC50-32 1
38 Motor 50M- Motor 1
39 Switch Unit Ass'y 50M- Switch 1
40 Switch Knob RC50-29 1
41 Spring (524) RC50-30 1
42 Switch Lock RC50-31 1
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